EXNELCL,

T E,

INSTRUCTION MANUAL

I

O

| %Hm

—

il

LAY
s

IXBRESS;

www.rc-xpress.com



N\ —

EXELLUTE

<A=570)i |51, Turnbuckle Assembly
=

i15mm
For Rear Camber Link Turnbuckle M3 x 29mm

Turnbuckie M3 x 39mm
XP-10i57

Turnbuckie M3 x 29mm
XP-10i56

XP-10i57

4.8mm Ball End 8mm Thread
XP-10i50

4.8mm Ball End 6mm Thread S —
XP-10i49
=
= mm
. I For Front Camber Link Turnbuckle M3 x 29mm
4.8mm Ball End 5mm Thread 18mm
XP-i0i48 S
W C_) Tl
<|!} U =
i5mm %
5mm
13mm
4.7mm Ball End Sel
XP-i0002

27mm

Use the multi-tool to measure length links

) - >

<] Muti-Tooi

8mm

For Servo

8mm

Page | IXPRESS,

www.rc-xpress.com



S ——
EXNELLTE
== 10)i]5 2. Gear Diff Assembly

BagB,BagC,HWH, HWJ

Flat Head Screw M2.5 x I0mm
XP-40044

Bevel Gears 18T
XP-i0009

AT
Y o-go))
) =\
;ﬁ
3

Bevel Gears 10T
XP-10009 %
O-ring 25 x imm @A G E‘ff C pi
- ear Diff Cross Pin
XP-10183 Bevel Gears 10T @
Spacer 3.6 x 9.5 x 0.2mm @ @\
Spacer }
5x I5x 0.4mm \ )
Gear Diff Cross Pin O-ring 5 x 2mm E1I7 72N q = =
XP-10009 y el 0 g
Z y ‘;. D .;‘\ S 2
:HQ Diff Gasket ] \ DL Low Gri High Gri
iff Gaskel " P =G - ow Grip ligh Grip
XP-10173 N 1.3g Diff Oil
<& . r .
Steel Gear Diff Ouldrive Adapter o oot Note The Direction 3000cst 15000cst
XP-10288 % =
. Fial Head Screw
Pin 2 x 9.8mm M2.5 x I0mm (o)
. Compoasile Adjustment Ball-Bearing Hub
Gear Diff Cross Pin £ 7\ %
iia"ligga E’g x I5 x 4mm Composile Adjustment
- Ball-Bearing Hub
XP-10i07

©

O-ring 5 x 2mm
XP- 10184

|

Pin 2 x 9.8mm
XP-40069

Gear Differential Case
XP-10008

Spacer 5 x 15 x 0.4mm

XP-10i81 O-ring 25 x Imm

©

Spacer 3.6 x 8.5 x 0.2mm
XP-i0i82
Composite Adjustment Ball-Bearing Hub

Gear Differenlial Cover
XP-10008

Page 2 XPRESS

www.rc-xpress.com



S U ——
EXNELUT
<A77/ 3. Spool Assembly

38T Pulley Cover

Compoaosile 38T Spool Set
XP-10264

Bearing 10 x I5 x 4mm é

Composite Adjustment Bali-Bearing Hub

Composile Adjustment Ball-Bearing Hub

XP-i0i07 Composile Axle Driveshaft Adapters Set

Bulton Head Screw M3 x i2mm % é

Bearing 10 x 15 x 4mm
XP-40065

i

Composite Axle Driveshaft Adaplers Set
XP-10264

Bearing 10 x 15 x 4mm

Bulton Head Screw M3 x I2mm
XP-40040

Composite Adjustment Bali-Bearing Hub

Composite Axle Driveshaft Adaplers Set

N

Bulton Head Screw M3 x I2mm

Fage 3 XBRESS;

www.rc-xpress.com



N\

EXELLUTE

<A_570)7]5 4. Solid Layshaft Assembly

@ @ 20T Cenler Puile
Y

i
"'""I|I||||||| \|||||\||||‘l“"

g Bulton Head Screw M3 x 4mm

XP-10053

20T Cenler Pulley
XP-10i34

NN
Spur Gear 64P 16T @ % Center Pulley Cover

2 Spur Gear 64P II6T

XQ1-5 Aluminium Solid Layshaft

Pin 2 x 12mm

Cenler Pulley Cover
XP-10i34

20T Cenler Pulley

M5 E-Clip
XQ1-5 Aluminium Solid Layshaft
XP-10284

(e

Bulton Head Screw M3 x 4mm
XP-40036

~

I

Pin 2 x 12mm
XP-40070

&

M5 E-Clip
XP-40058

M5 E-Clip

M5 E-Clip

/

www.rc-xpress.com



N ———m
EXELLTE

<=, 4)i)7 5.5teering System Assembly

BagF, G, K, L,HWH, K

Compoasile Steering Plale For Dual Serva Saver
XP-10261

Composite Dual Servo Saver Arm
XP- 10261

Bearing 5 x 8 x 2.5mm
XP-40061

Bearing 3 x 6 x 2.5mm
XP-40060

©

3 x 6 x Imm Composile Spacer
XP-10261

[

il
Round Head Screw M3 x 8mm
XP-40038

i

Bulton Head Screw M3 x 6mm
XP-40037

O

Composite Servo Mount

XP-10261
Battery Stopper
XP-10i85
Compoasile Servo Side Mount
XP-10261

Button Head Screw

M3 x 6mm Bearing

5x8x2.5mm

s

Bulton Head Screw )
M3 x 6mm g

6mm

8mm

\__ From Servo L%/

4.8mm Bali End 6mm Thread

Bearing 3 x 6 x 2.5mm ||

Compoasile Steering Plale
For Dual Servo Saver Composite Dual Serva
Saver Arm @
4.8mm Ball End 6mm Thread T
Compoaosite Dual Serva
@ Saver Arm
Bearing
5x8x2.5mm @
Flal Head Screw M3 x 6mm Anfenna Holder
Fiat Head Screw M3 x 10mm Flat Head Screw M3 x 6mm

FRP Floaling Servo Holder 3.0mm

Baltery Stopper D Fial Head Screw

Serva Horn 23T far Sanwa, KO
XP-10i63

XP-10263

Servo Horn 25T far Fulaba
XP-10i63

Servo Spacer
XP-10136

=

Anlenna Holder
XP-i000!

Flal Head Screw M3 x {0mm
XP-40049

Flat Head Screw M3 x 6mm
XP-40046

FRP Floaling Servo Holder 3.0mm

* ead

Servo Spacer

N

Round Head Screw

M3 x 8mm 3x6x Imm

D
QW Composite Spacer

4.8mm Ball End 8mm Thread

)
Round Head Screw @\\\)\ g
M3 x 8mm

IXBRESS)

www.rc-xpress.com

Page 5



N
EXELLITE
=" —=40)i]C5 6.Motor Mount Assembly

BagE,G,HWC,E,H, K

Bearing 5 x 10 x 4mm

\7\ /7 /
Composite Layshaft Bulkhead ( c“‘ A Composil :
| posite Shim
XP-10l6 e 3x6 ximm
Alu Motor Mou @\
5=
Button Head Screw M3 x 6mm
S
@ D O O
Alu Motar Mount Piate
XP-10232
Do notl fully tighten screws, follow procedure as shown in next step

Alu Motar Mount Center Support
XP-10232

©

3 x 6 x Imm Composite Spacer
XP- 10261

LT T1]

s 7 _=°
o S @\
=

= =) =S

XQ1i5 Aluminum Center Post
XP-10259

Flal Head Screw M3 x 6mm
Flal Head Screw M3 x {2mm

Button Head Screw M3 x 6mm n
XP-40037 Flat Head Screw M3 x 6mm H

Fial Head Screw M3 x i2mm
XP-40050 Flal Head Screw M3 x 10mm

Flal Head Screw M3 x {0mm
XP-40049

Fial Head Screw M3 x 6mm
XP-40046

Bearing 5 x 10 x 4mm
XP-40064

Flal Head Screw M3 x 6mm

www.rc-xpress.com



S Y ——
EXELLUTE

M ﬂ 5 7. Spill Mount and Bulkhead Assembly
/[T [T\
&l Ll
CRD €D
e o) (oo

XP-10260

= = = Diagonal Offset
7o\ 7N 7 \" Use either 0.5 or I mm o shift the roll cenler in a diagonal

\Y &J & _J) direction from the center.
= &

@ o) r=\| Eccentric Bushing Sel
>y &S XP-10127

Oplional

Alu Lower 2-Piece Suspension Hoider XP-10i23

Horizontat Offset
Choice of either 0.5 or I mm offsel from center

Composite Lower
XP-10229

Flal Head Screw M3 x 8mm
XP-40048

Flal Head Screw M3 x 6mm
XP-40046

&

Flat Head Screw M3 x 6mm

&

L

Flal Head Screw M3 x 8mm

g Flal Head Screw M3 x 8mm

www.rc-xpress.com




\ /—————
EXNELLITE
ﬂ 5 8. Motor Mount and Topdeck Assembly

Bag €, K, FRP, HW E K

Belt Tensioner
XP-10163

Bearing 3 x 6 x 2.5mm
XP-40060

@ Spacer 3 x 5 x 0.2mm
XP-40066

Round Head Screw M3 x I6mm
XP-40041

iwm N“\[ N

I
M

w\\\\\l\\l\‘f\‘f‘\‘“\\ \“\“\‘\\l\wm

Button Head Screw M3 x 6mm
XP-40037

Flat Head Screw M3 x 8mm
XP-40048

Flal Head Screw M3 x 6mm
XP-40046

Nut 3 x 5.5mm
XP-40067

—
©) [[H
"

O O
O O

Upper Deck
XP-10228

O o

[ONe)
o O

Flal Head Screw

M3 x 8mm

Flal Head Screw M3 x 6mm

XQ15 Drive Bell Rear 3 x i89mm

XP-10309

Round Head Screw M3 x 16mm

Spacer 3 x 5 x 0.2mm

Flal Head Screw M3 x 6mm

Bulton Head Screw M3 x Smm%

XQ15 Drive Belt Front 3 x 5i3mm
XP-10308

o Bulton Head Screw M3 x 6mm

Page 8

XBERESS

www.rc-xpress.com



S\ — -
EXELCLITE,

A5 0)i]5 9. Upper Clamp Assembly

\
o 1o

[ ¥

Composite One Piece Upper Clan

i

=
S

ez

Composite One Piece Upper Clamp Front
XP-10230

O
O 41 1 O

O ™ML O

©)

Composite One Piece Upper Clamp Rear
XP-10230

Round Head Screw M3 x 8mm
XP-40038

Round Head Screw M3 x 8mm

Page 9 IXPRESS

www.rc-xpress.com



\ \V  ——— =

EXELLTE

=
o
E
:
<
£
o
Wn
S
4
=

g Bulton Head Screw M3 x 6mm

Dual Serva Saver

S
=
o

Non-Floaling Steering (Oplionall

Button Head Screw M3 x 6mm

Flat Head Screw M3 x 6mm

x
=
X
w
&'
o

Compoasile Steering Post For Dual Serva Saver

XP- 10261

Flal Head Screw M3 x 6mm

XP-40046

Button Head Screw M3 x 6mm

XP-40037

Page 10



S\ —
EXELLUITE
<=7/ I, Knuckle Assembly

BagE, J,HWF H, I, K

Bulton Head Screw M3 x 8mm

Composile Steering Block Right
XP-i0i09

Composile Steering Block
Piale Left

Composile Steering Block Left

XP-10i09 XQi-5 Sleel Universal Shaft

' 5x 7 x 0.2mm Shim
J Bearing 5 x 10 x 4mm

Compaosile Steering Block
Plale Right
XP-i0109

Composile Steering Block Left

Composilte Steering Block
Piale Left
XP-i0i09

% Pin 2 x 9.8mm

Compasilte Wheel Hub

Bearing 5 x 10 x 4mm
XP-40064
g Bulton Head Screw M3 x 8mm

Pin 2 x 9.8mm
XP-40069

Compoasile Steering Block
Plale Right

Round Head Screw M3 x 8mm
XP-40038

Il
)

R

|

Bearing 5 x 10 x 4mm

@, <A
y NS

Pin 2 x 9.8mm Composite Wheel Hub

#O

XQi-5 Sleel Universal Shaft
XP-10244

Page H XPRESS

www.rc-xpress.com



W
EXNELLITE
A 0)7]5 I2. Front Arm Assembly

BagJ,L,HWI, K

Composite C-Hub - 4°deg Left
XP-i0li0

Arm Pivol Pin Screw M2 x 3.5mm

Hex Sel Screw M3 x 8mm

Composite Suspension Arm Fron}

] / <
N~
Compoaosile C-Hub - 4°deg Right
XP-i01i0
H Suspension Pival Pin 3 x 42mm
Suspension Pivol Pin 3 x 42mm

XP-10i39

]

Arm Pival Pin 2.3 x 23mm
XP-10140

(e

Arm Pivol Pin Screw M2 x 3.5mm
XP-10165

Hex Set Screw M4 x IOmm

Hex Set Screw M4 x {0mm
XP-40056

Hex Set Screw M3 x 8mm
XP-40054

Suspension Pivol Pin 3 x 42mm

& Hex Set Screw M3 x 8mm

Arm Pivol Pin 2.3 x%

"’(’@ Arm Pival Pin Screw M2 x 3.5mm

Page 12 XPRESS

www.rc-xpress.com



N\

EXELLTE

<A=540)i]C 13. Front End Assembly
. HWG

@ D King Pin Collar 4.8mm Ball End 8mm Thread
XP-i0l64

King Pin
XP-1i0i64

King Pin Collar

8mm

King Pin

Page I3 XPRESS

www.rc-xpress.com



&

E g 2 5

g §9 £

3 oo yi 2

vy U & 3

& gt
E - - ) =
£ FEE o p T
- 3 o N

5358 s8¢ 13 f [ERI\
g m e 82 A
953 By s A e R A
ELD Ss ki S (e &4V Lot
ST 8§ S8 o ,S,;h!@h I
Sy 58 £ P w.r.",@,\ Y
83T Ev] m \sd%q/ﬂo\ v ///'4\\ \'«-,

= ! W4
O z l /4
Wy & WING

l 3 /R e

£
c (%) s
) W

ey
\J
e
&
Flal Head Screw M3 x 6mm

s

&

3

7 ) ) &
E
T s
" 2
\&J : .u_..“
0 ?O.r @
Es@@ m
/, \ “

www.rc-xpress.com

XERESS,

Page 14

(@

FF

Bag G, !, HW K
)
Compoasile Suspension Moun! - FF

\ \V ——— =

EXELLTE

e
0
E
in
n
<
e
w
[=
S
w
s
-
=

3 x 6 x imm Composile Spacer

Flal Head Screw M3 x 6mm
XP-10261

XP-40046

XP-i0260




S U
EXELLITE
==40)i|57 I5. Rear End Assembly

BagK,L,HWF, H,I,K

,, Bearing
(h 5x10x4mm

Compoasile Suspension Arm Rear
XP-i0i08

\ Ii
Composile Rear Uer/* N

y Pin 2 x 9.8mm

Hex Set Screw M4 x I0mm Hex Set Screw M4 x I0mm
)

| Composite Rear Upright
) XP-l0i22

Driveshaft Protector Biade
XP-10i28
Bearing 5 x 10 x 4mm
XP-40064 . . %
Composite Suspension
Arm Rear 8
Composite Wheel Hub
QOﬁ /' XP-10262
N

Pin 2 x 9.8mm
1 xp-4o0089

H ]

Suspension Pivol Pin 3 x 42mm
XP-10139

Eampusi Whee! Hub

Composite Suspension Arm Rear

I

Arm Pival Pin 2.3 x 23mm
XP-10140

qm Arm Pivol Pin Screw M2 x 3.5mm
XP-10i65

o Hex Set Screw M4 x 10mm
i XP-40056

W ex e Screw M3 x Bmm

e T

XQ1-S Slteel Universal Shaft
XP-10244

Arm Pivol Pin Screw M2 x 3.5mm @ Arm Pivol Pin 2.3 x 23mm

Page I5 IXPRESS

www.rc-xpress.com



\

EXELLITE

=,
5
E
n
Wn
<
<
w
o
Y
x
0
3
m

Use either 0.5 or 1mm fo shift the rol
in a diagonal direction from the center.

Diagonal Offset

J

7

I center
» Eccentric Bushing Set

XP-10i27

[
[
1
=
Y]
hs}
S
£
c
8
@
c
a
3
o]

O
v
LY
o
-
]
H
3

T
B
€ g8
2 3o
< ¢ X

Horizonla! Offset
Chaice of either 0.5 or I mm offsel from center

’JII

()
\

N
J,

.
¢

Defauil Setup

)

(-
.

)
J

.f
o

IXBRESS

Flal Head Screw M3 x 6mm

o
[
)
-
g
S
<
8
]
c
a
]
@
&
w
a
3
g

x
S
T
)
&'
@

N

. &
E S (-
S s
= c
R o *
..lmn. 2
a3 a
s g
2% U 8

Composile Shim 3 x 6 xImm

XP-10260

Ol

www.rc-xpress.com

Page 16



N e
EXELLUTE
<A_0)7 /5 17. Shocks Assembly

Composite Shock Body

' Alu Shock Body

Option Part XP-10057 Y 4 { Q
""'a,, ‘“d“‘ % ) .
AT \| 2 Hole Piston AN\
Alu Spring Tension Adjust Nut ’\\Q\\\\\\
Alu Upper Shock Cap ‘»\\
XP-10256 Shock Shaft W

Alu Spring Tension Adjust Nut
XP-10258

Alu Lower Shack Cap
XP-10257

Shock Top Connecter
XP-10015

2 Hole Piston
XP-100i6

Downwards Mation To Bring The Air Bubble:

Cycle The Shock Shaft in a Upwards And
S
Ontop OF The Shock Piston.

Shock Lower Connecter
‘l@ XP-100i5
Shaft Cover
@ XP-100i6
Shaft Spacer
© XP-100i6

Alu Upper Shock Cap

(&

‘

Shock Top Connecter

2 &

Shock Absarber Membrane

IO W ok

—_— Shock Absorber Membrane
\%’ XP-10051

Silicone O Ring For Spring Adjust Nut
XP- 10051 Shock Lower Connector

Shock 0-Ring
XP- 10051

install the shack biadder

E-Clip 2.5mm slowly on an angle as
@ H XP-40057 shown.

Page 17



N\ —

EXELLUTE

<2=571)7/5518. Rear Shacks Installation

BagM,N, FRP,HWB, | K

Spring Relainer
XP-100i5

Pivol Ball 4.8 mm
XP-10045

Composite Shock Tower Rear
XP-10286

Shock Spring Medium Blue
XP-10078

Body Height Adjuster Support
XP-i000!

Body Clip
XP-10055

Flat Head Screw M3 x 8mm
XP-40048

Button Head Screw M3 x 6mm
XP-40037

?2 KOOOOOOOOOOB
L7

Rear Body Post
XP-1000!

Spring Relainer

Body Clip

Body Height Adjuster Support

py
Ballll.Bmm

Body Height Adjuster Support

=

Body Clip

Page 18




\

EXELLITE

Bulton Head Screw M3 x 6mm

FRP 3.0mm Shock Tower Front

Flal Head Screw
M3 x 8mm

Flat Head Screw M3 x 6mm

Composite Lipo Baltery Backstop

)
Sy
' N

N

Flal Head Screw M3 x 8mm

=AY 0)7]C5" 19, Front Shacks Installation

Bag L, FRP, HW K

Composite Lipo Baltery Backstop

XP-10i80

Bulton Head Screw M3 x 6mm

Compaosite Shock Tower Front
XP-40037

Flal Head Screw M3 x 6mm
XP-10285

Flat Head Screw M3 x 8mm

XP-40048

Flat Head Screw M3 x 8mm

Page 19



S Y ———
EXELLTE

<A=90)7)C" 20. Bumper Assembly

Flal Head Screw M3 x 10mm

am(s)

Bumper Plate

Lower Bumper @

XP-10001

Foam Bumper

Bumper Plale

XP- 1000} (r%'
Body Clip

E[% 0000000000000000d

e
Front Body Past
XP-1000!
L 1

Front Body Post

Foam Bumper

XP-10i03 ﬁ

i
OOOOOOO%j\OOOOOOOOCﬂ

Body Height Adjuster Support
XP- 1000}

==

Body Clip
XP-10055

Flat Head Screw M3 x 10mm
XP-40049

Flal Head Screw M3 x 8mm
XP-40048




Round Head Screw M3 x 8mm

Lock Nut 7mm
XP-40068

\ \V ——— =

EXELLITE
<C=20)71C" 21, Electronics Assembly

( Doubie Side Tap Not included )

( Baltery Not included ]

[ Tires Not included )

Lock Nut 7mm

( Motor Not included )

[ Tires Not included )

@
Lock Nul 7mm

Page 2]



N\ —

EXELLTE

=AS0)7]5 Parts List

XQ15 Original Parts XQ15 Option Parts
Model Number Product Name Model! Number Product Name
XP-i0001 Bumper, Body Post & Antenna Holder for K1 XP-10052 KEVLAR DRIVE BELT REAR 3 x 189 MM
XP-iooo2 4.8mm Ball End Sel & Bail Bearing Hub for K1 XP-i0ioi XQ! GRAPHITE 2.25MM BOTTOM CHASS515 PLATE
XP-10008 Gear Differential Case and Cover XP-ioio2 XQ! GRAPHITE 2.0MM UPPER DECK
XP-iooos Gear Differential Bevel Satellite Gears Sel XP-i0io4 XQi ALUMINUM FRONT | PIECE UPPER CLAMP
XP-iooi1 Gear Differential Re2PCS Parts XP-i10105 XQ1! FRONT CAMBERLINK MOUNT 2PCS
XP-ioo22 Gear Differential Set For Xray T4 XP-10106 XQ! GRAPHITE 3.0MM FRONT SHOCK TOWER
XP-i0053 Spur Gear 64P 1 16T XP-i10111 XQ@! ALUMINIUM DUAL SERVOD SAVER ARM 2PCS
XP-i0055 Body Clips (20pcs) XP-ioii2 XQ1 ALUMINIUM STEERING POST FOR DUAL SERVO SAVER 2PCS
XP-i0i03 XQ: FOAM BUMER XP-i10113 XQ@! ALUMINIUM STEERING PLATE FOR DUAL SERVO SAVER 4mm
XpP-ioio7 XQ! COMPOSITE BALL BEARING TENSION ADJUSTMENT HUB 4PCS XP-i0i14 XQ@! ALUMINIUM FF LOWER i PIECE SUSPENSION MOUNT
XP-i0ios XQ! FRONT AND REAR COMPOSITE SUSPENSION ARM XP-i10115 XQ! ALUMINIUM LOWER BULKHEAD
XP-ioios XQ! COMPOSITE STEERING BLOCK 2PCS XP-i0116 XQ1! ALUMINIUM LAYSHAFT HOLDER BULKHEAD 2PC5
XP-i0iio XQ! COMPOSITE C HUB 4 degree DEG 2PCS XP-i0118 XQ! GRAPHITE 3.0MM REAR SHOCK TOWER
XP-ioiz2z2 XQ! COMPOSITE REAR UPRIGHT 2PC5 XP-i01189 XQ@! ALUMINIUM SHIM 3x6xi.0MM RED (20)
XP-i0i28 XQ! DRIVESHAFT PROTECTOR BLADE 8PCS XP-i0120 XQ@! ALUMINIUM SHIM 3x6x2.0MM RED (20)
XP-i0i34 XQ1! CENTER LAYSHAFT PULLEY XP-ioiz2i XQ! 5.8 MM PIVOT BALL 8PCS
XP-i0139 XQ1 3.0MM SUSPENSION PIVOT PIN 4PCS XP-i10123 XQ! ALUMINIUM 2 PIECE SUSPENSION MOUNT 2PCS
XP-iniqo XQi 2.3MM C HUB UPRIGHT PIVOT PIN 4PCS XP-i0iz24 XQ@! ALUMINIUM RR LOWER i PIECE SUSPENSION MOUNT
XP-i0148 XQ! 4.8MM BALL END 5MM THREAD 10OPCS XP-i10125 XQ@! ALUMINIUM GEAR DIFF OUTDRIVE ADAPTER 2PCS
XP-i0i48 XQ! 4.8MM BALL END 6MM THREAD 10PCS5 XP-i0i26 XQ1! STEEL SPOOL OUTDRIVE ADAPTER 2PCS
XP-i0150 XQ! 4.8MM BALL END 8MM THREAD {0PCS XP-10127 XQ! ECCENTRIC BUSHING SET 4PCS
XP-i0i51 XQ! 4.8MM BALL END 10MM THREAD 10PCS XP-i0i29 XQ! ALUMINIUM 5MM WHEEL HUB RED 2PC5
XP-i0156 XQ! STEEL TURNBUCKLE 29 MM 4PCS XP-10130 XQ! REAR | PIECE UPPER CLAMP
XP-i0i57 XQ! STEEL STEERING TURNBUCKLE SET XP-i10131 XQ! REAR CAMBERLINK MOUNT 2PC5
XP-i0158 XQ1! Composite Suspension Parts Selt XP-10132 XQ! KEVLAR FRONT DRIVE BELT 3 x 513 MM
XP-iDi63 XQ! COMPOSITE SERVO HORN Beit TENSIONER SET XP-10133 XQ@! ALUMINIUM 50LID AXLE
XP-i0164 XQ@! C HUB KING PIN SET (2+2] XP-10135 XQ@i! Motor Moun! Post
XP-10165 XQ! UPRIGHT PIN SCREW 2X3.5MM 10PCS XP-10136 XQ@1! ALUMINIUM SERVD MOUNT
XP-i01789 DIFF GASKET 10PCS XP-10137 XQ! 3.0MM GRAPHITE FLOATING SERVO HOLDER
XP-iniso COMPOSITE LIPO BATTERY STOPPER 2PCS XP-10138 XQ! 3.0MM GRAPHITE CHASS515 STIFFENER
XP-i0igi Gear Differential SPACER 5X15X0.4MM 10PCS XP-10141 XQ@! ALUMINIUM SHOCK SET 2PCS
XP-ini8s2 Gear Differential SPACER 3.6X9.5X0.2MM 10PCS XP-10142 XQ! ALUMINIUM SHOCK BODY 2PCS
XP-i0183 SILICONE Gear Differential 0-RING 25ximm {0OPCS XP-10143 XQ! SHOCK SHAFT 2PCS
XP-i0184 SILICONE Gear Differential 0-RING 5x2mm 10PCS XP-10144 XQ! COMPOSITE SHOCK PARTS TREE
XP-i0185 Battery Stopper and Layshaft Bearing Holder Parts Tree XP-10145 XQ@! ALUMINIUM LOWER SHOCK CAP 2PCS
XP-i0227 XQ15 Chassis Plate XP-10146 XQ@! ALUMINIUM UPPER SHOCK CAP 2PCS
XP-iD228 XQ@1S Top Deck XP-10147 XQ! SHOCK MEMBRANE 8PCS
XP-ip229 XQ15 Composite Lower Bulkhead XP-10152 XQ! ALUMINIUM ANTI-ROLL BAR BUSHING (4+4 )
XP-i0230 XQ1S Composite One Piece Upper Clamp (F/R] XP-10153 XQ@! ALUMINIUM 2.0MM BOTTOM CHASSIS PLATE
XP-i0231 XQ1S5 Composite Layshaft XP-10154 XQi GRAPHITE I.6MM UPPER DECK
XP-ipD232 XQ1i5 Alu Motar Mount Set XP-10155 XQ! BALL BEARING ANTI-ROLL BAR SET 6PCS
XP-i10244 XQ15 Steel Universal Shaft 2pcs XP-10159 XQ! COMPOSITE {.IMM PISTON SPACER SET
XP-i10256 XQ15 Aluminium Upper Shock Cap (2] XP-10160 XQ! SHOCK O-RING 8PCS
XP-i10257 XQ15 Aluminium Lower Shock Cap (2) XP-10161 XQi ALUMINIUM SPRING TENSION ADJUST NUT 2PC5
XP-iD258 XQ1S Aluminium Spring Tension Adjust Nut (2) XP-i10162 XQ! SILICONE O RING FOR SPRING ADJUST NUT 4PCS
XP-i10259 XQ15 Aluminum Center Post XP-10166 XQ! STEEL DOUBLE JOINT UNIVERSAL SHAFT 2PC5
XP-i0260 XQ15 Composile Suspension Mount Set XP-10167 XQ1! STEEL UNIVERSAL SHAFT REAR 2PCS
XP-10261 XQ15 Composite Steering Set XP-10168 XQ! Spring 2PCS5 Soft BK
XP-iD262 XQi5 Composite Wheel Hub Set XP-10169 XQ! Spring 2PC5 Medium 5V
XP-10263 XQi5 FRP Floating Servo Holder 3.0mm XP-10170 XQ! Spring 2PCS5 Stiff PK
XP-i0264 XQ1S5 Composile Spool 38T Selt XP-10171 XQ! PROGRESSIVE SHOCK SPRING SOFT 2PCS
XP-10265 XQ1S Composite Spool Cups XP-10172 XQ! PROGRESSIVE SHOCK SPRING MEDIUM2PCS
XP-i0284 XQ15 Aluminium Solid Layshaft XP-10173 XQ! PROGRESSIVE SHOCK SPRING STIFF2PCS
XP-10285 XQ15 Composite Front Shock Tower XP-10174 XQ! PROGRESSIVE SHOCK SPRING SET (6)
XP-i0286 XQi5 Composite Rear Shock Tower XP-10175 XQ@! ALUMINIUM S0LID LAYSHAFT
XP-i10288 XQ1S Steel Gear Diff Ouldrive adapter XP-10176 XQ! ANTI-ROLL BAR 1.2MM (F/R]
XP-iD2889 XQ1S Composite Servo Mount Set XP-10177 XQ@! ANTI-ROLL BAR i1.3MM [F/R]
XP-i10308 XQ15 Drive Bell Front 513mm XP-10178 XQ@! ANTI-ROLL BAR 1.4MM [F/R]
XP-i0309 XQ1S Drive Belt Rear 189mm XP-10186 XQ1! Brass Chassis Balancing Weights 8PCS
XP-10187 XQ!l Central Brass Chassis Balancing Weights 25g
XQ1iS Option Parts XP-i10188 CAMBERLINK SHIM 0.5 IMM
XP-10245 XQ@! ALUMINIUM MOTOR MOUNT XP-10189 MOTORMOUNT FLEX ADJUSTMENT PLATE
XP-i0246 Execute XQ1 Front And Rear Composite Suspension Arm (Hard) XP-10190 ALUMINIUMMINUM BLADE SPOOL CUP
XP-10247 Execute XQ! Composite Steering Block L&R (Hard) XP-10191 RF ONE PIECE SUSPENSION MOUNT
XP-i0248 Execute XQ! Composite C Hub 4 degree DEG L&R (Hard) XP-i0ig2 ALUMINIUMMINUM ADJUSTABLE BATTERY STOPPERS
XP-102489 Execute XQ/ Composite Rear Upright 2pcs (Hard) XP-101893 ALUMINIUMMINUM SPRING RETAINER
XP-i0250 Execule XQ! Compaosite Suspension Parts Set (Hard) XP-10194 FR ONE PIECE SUSPENSION MOUNT
xp-10251 4.8mm Flat Type Bail End I15MM (4] XP-10220 Execute XQ1! Camberiink Stiffener set
XP-iD252 4.8mm Flatl Type Bail End 13MM (2] XP-10221 Option Serve Mount Piate (Wire Hidel
XP-10253 4.8mm Flat Type Bail End 1OMM (4] XP-10222 Graphite Option Steering Knuckie piate
XP-i0254 Execute XQ! 4.8mm Flal Type Ball End Set XP-10223 XQ! Aluminium Steering Piate For Dual Servo Saver 3.5mm
XP-10255 Execute XQ/ Camber Stiffener Link Ball End L&R XP-10224 XQ1 Aluminium Steering Plate For Dual Servo Saver 5mm
XP-i10282 XQ1S Anti-Roil Bar sel XP-10225 XQ! Aluminum Ball Bearing Tension Adjustment Hub 2pcs
XP-10283 XQ15 Anti-Rol! Bar Bushing(4+2) XP-10226 XQ1 Steering Toe-in Adjusiment Post
XP-i0287 XQ! Anti-Tweak Battery Holder

Page 22



o8's 96'S 219 og9 8h'3 899 689 1¢ SE€L o09'L i8¢ ars 8h'8 288 816 856 | 200} | 0S01 | 2017 | 0911 | h22] | 96°21 | BL'E] 811

www.rc-xpress.com

09's | si's I6's | L09 | b29 | Ep'9 | 299 | £8'9 | SO°L 82t ES'L o8'L 608 | Ob'8 | kL8 | OI'6 | OS6 | E6'6 | Ob'OI | E6'01 | 0S°'11 | ki2] | s82) s/

2b's | §§'S | OL's | S8'S | 209 | 61'9 | LE'9 | 95'9 | LL'9 | 669 | @@L Lh'L bLL 208 | EE'8 | 998 | E06 | 2h'6 S8'6 | €01 | €8°01 | Ob'11 | EO@) kil

ba2's | LE'S I§s | §9's | 08's | 96's | EI'9 1€9 159 1£9 | €69 | 9i°L 0b'L L9°L S6°L 928 | 658 | 56'8 | EE'6 | 9L'6 | 2201 | kL0l | OE'1} Ell

L0's | 61'S | 2E's | 9b's | 09'Ss | SL'S I6's | 80’9 | 92'9 | sb'9 | 59'9 | 989 | 60°L bE'L o09°L 88°L 81’8 158 | (88 | 526 £9°6 | €101 | bSO! ali

06’ | 20Ss | biI'S | L2§ Ib’'s | 85's | OL'S | 98's | E0'9 | 029 | 6E'9 | 659 | 089 | EOL LeL ESL 18°L 11’8 | bb'8 | 6L8 | LI'6 | 656 | hO'O} i

SLh 98k | 86 | OiI'S | €25 | 9E'S | 0S'S | §9'§ i18's | L6'S | S1'9 | EE9 | ES9 | bL'9 | LBS [ -XA Sb'L bLL b0'8 | 9€'8 iL'8 | 606 | OS6 o1

oS’k e 28'h | €6k | SO'S | 8i'S I€S | Sb'S | 09'S | /'S | 286'S | 609 | 829 | Lb'9 | 899 | L69 | hi'L ob’L L9°L L6°L 828 | €98 | 006 601

LA a5k | 99'h LLh | 68 | OO'S | Ei'S | 92§ | Ob'S | 558§ | OL'S | 98§ | hO9 | 229 ib'9 | 29'9 | 069 | 8OL EEL o0s'L 68°L ig8 | 858 801

EEDr | 2k'h | 25'h | 29k ELh | b8 | 96'F | 80'S l2’s | S€'s | Bb'S | 59'S 185 | 86's | 91'9 | 5€'9 | 95’9 | k89 10°¢ ge'L ES'L 28'L [X:) 401

o2y | 62 | 8E'» | 8k’ | 8Sh | 89'h | 08k 16’ | bO'S | 91's | OE'S | bb'S | 65'S | §.'S | @6'S | OI'9 | 62'9 | 0S'9 | 8L'9 | h6'9 | 61°L 8b'L sLL 801

L0h | 91k | b2k | bEL | Eb'h | ESh | BS'h | SL'h | L8k | 66k | 21'S | 525 | 6E'S | bS'S | OL'S | L8S | S09 | £2'9 | kb9 I1£9 | 889 | EI'L 6E'L 501

S6'E | E0b | 21 | 02k | OE'h | 6E'F | 6b'h | 0S'h | OL'D 28k | b6k | LO'S | 02§ | hE'S | 6b'S | 59§ 18's | 66's | 81'9 | LE'9 | 599 189 | 90°L bOi
I6'€ | 66'E | 80k | 9i'h | S2» | SE'» | Sk'h | 5SSk | 99k | LL'h | 68'h | 20S | S5i'S | 625 | bb'S | 655 | 9.'S | £E6S | 2i9 1€9 | 659 | 549 E0i1
88t | 96 | hO'b | 21k 12k 1€k | Ob'h 1Sk 190 EL'h | S8 | L6k | OIS | b2'S | BE'S | bS'S | OL'S | L8S | 909 | 529 | 259 201
b8E | 265 | O0h | 80k | Li'h | 92k | 9ER Sk’ | LSk | 89'h | 08k | 26k | SOS | 615 | EES | 8b'S | b9'S | 285 | 009 | 6/9 1ai
08t | 88°E | 96°E | bO'h | EI'b 22'h | 2Eh 2bk’h | 25k E9'b | SL'h | L8k | DOS | bi'S | B82S | Eb'S | 685 | 9L'S | b6'S ooi
9. | b8E | 26 | 00 | 60b | 81k | 82 | LE® | 8b'h | 6Sh | OL'h | 28'h | S6'h | BO'S | €2'S | LE'S | £8'S | OL'S 66
2L'E | DB'E | 88'E | 96'E | SO0k bi'k | E2'h EEL | Ek'h | bS'h | 99'h | LL'h | O6'h | EO'S | LI'S | 2E'S | 8b'S 86
69E | 9LE | hBE | @6'E 10k | 0i'h | 61k | 62k | 6ER | OS'h 190 | EL'h | S8k | 86h | 21'§ | L2§ L6
S9f | @LE | 08t | B8E | L6E | SObh | SI'h | b@h | bEL | Sk'h | 89Sk | 89k | 08'h | E6'h L0'Ss 96
I19°€ | 89°E | 9L'E | bB'E | @6E 10k | 0i'h | 02 | OE'F | Ob'h i1s’h | €9°h | SL'h | 88h 56
LS'E | bIE 2L'€ | O8BE | 88€ | L6E | 90k | Si'h | S2h 9k | Lbk'hk | 85h | OLh b6
ESE I9€ | 89°E | 9L'E | bBE | E6E | 20k 1t'h 2k 1€h | 2b'h | ESh E6
OSE | LSE | b9E | 8L'E | OB'E | BB'E | L6E | LOh | ik 92'h | LEDH 26
9b'€ | ESE | 09°E | 89°E | 9L°E | h8'E | E6'E | 20h | 2i'h | 22k 16
eh'€ | Bh'E | 95°€ | h9'E | 2L'E | O8'E | 68E | 86€E | LOb 06
BEE | Sh'E | @85€ | O9°E | 89°E | 9L'E | h8E | EGE 68
hEE Ib'E | Bh'E | 9S°E | E9°€ | 2L'E | O8¢E 88
1E€ | LEE | bb'E | 2S°E | BSE | L9E L8
L2E | EEE | Ob'E | Bh'E | SSE 98
E2E | DEE | 9E'E | bhE s8
6I'E | 92°E EEE b8
S1'E | 2g¢€ £8
2ie 28

os (14 8k 14 L1 Sk kb {14 2k Ik 114 6E :13 LE g€ i13 bhE EE 2 1€ (13 62 8e L2 g2 s he £e ae 12 oz 1] 81 Ll £l

h8'E E01

Jeaq inds

ELE | 08E aoi

Page 23

29'c | 69E | 9LE 101

85E | BSE | 89°E | ELE ooi

2h’'E | Bh'E | 55°€ | 29€ | 69E 66

EEE BE'E Sh'E I1SE 8S°E §9'€ 86

EZ'E | B2E | SEE IP’E | 8P'E | bS'E 19°€ L6

bI'E | O2ZE | 92°E | 2E'E | BEE | hh'E IS’€ | 89°€ 96

80 I1'€ | LI'E | 22°€ | BZ'E | bEE Ib'E | Lh'E | bS'E 56

862 | EOE | BOE | EI'E | BI'E | STE IE'€ | LE'E | Eb'E | OSE b6

062 | s6'2 | 66'2 | SOE | OI'E | 9I'E 12€ | LZE | EEE | Ob'E | 9b'E E6

282 | L8e i6'2 | 962 I0E | LOE | 21I'E | BI'E | b2€ | DEE | 9EE | EbE 26

bL2 | 6L'2 | E8'2 | 882 | E6'2 | 862 | EOE | 6OE | hi'E | D2E | 92E | EEE | BEE 16

L92 e ase ose s8¢ o062 S62 ['k3 S0 11'e LI'E E2E 62°E€ SE'E 06

092 | b92 | 892 | EL2 | LL2 | 282 | [82 | 262 | L62 | 20E | LOE | EI'E | 6I'E | 52 | eEE 68

gs2 | Ls@ 192 | 892 | 0L2 | bL2 | 642 | €82 | 882 | £E6'@ | 66'@ | bO'E | OI'E | S]'E | 22€ | 82 88

Lb2 | 052 | bS2 | 852 | @92 | /(8¢ ILe | 9@ | 082 | 582 | 062 | S6@2 I0E | 90°E | 21'E | BI'E | b2E L8

obk'2 | bb'@ | 8b@ Is'@ | ss'2 | 652 | b9'@ | 892 | aLe@ | LL@ | @82 | (82 | @62 | L6 | EOE | BOE | hI'E | O2E 98

k€2 | 8@ Ib'@ | sb'@ | 8b'@ | @52 | 952 | 092 | 92 | 692 | b2 | 8L2 | €82 | 882 | h6@ | 662 | SOE e | LIE 58

:L l€2 | sg'2 | 8g'2 | @@ | 9p'@ | 6@ | ES2@ | LSs2 | @92 992 iLe | s.'2 | 082 | 582 | 062 | 962 I0E | LOE | EI'E b8

222 | s22 | 622 | @2 | €2 | 6E2 | k@ | 9b@ | 0s@ | bs2@ | 652 | £92 | (92 | 2l@ | (L2 | @82 | /(82 | 262 | 862 | EOE | BOE £8

gie 6ie gae gze 622 EE2 gg2 Okre Eh2 ihe isa ss@ oge LEK 692 ELe 8L £ge 682 k62 oo SO0'E a8

5
w
e
™
x
m
Q
Q
&
m

| E Hie | ki@ | Li@ | 022 | €22 | 922 | Ofe | £g2 | Lg2 | Ob2 | kb2 | 8p2 | 252 | L§@ I9¢ | §9'2 | 0L@ | §.2 | 082 | 582 | O6@ | 962 | 20E 18
so2 | soe It'e | bi'@ | Li'@ | 022 | h2@ | L22 | DEE | hEe | BE? Ib'@ | sk'@ | 6b'@ | €52 | 8S@ | @92 | (9¢ ILe | aLe Ige | (82 | @62 os
r ooz2 | o2 | 902 | so@ 112 | hi'e | 81a lge | pae | L2@ l€2 | s€'2 | 8E'2 | @h'@ | 9@ | 0Ss@ | bS@ | 652 | £€9%2@ | 892 | £L2@ | 8L2 | €8¢ 6L
S6°1 86°1 ooz | Eo2 | 902 | 602 | 2i@ | si@ | 8i@ lg'e | s@'2 | 822 | g2 | s€2 | 6E@ | Eb@ | LhE Ise 95’2 | 092 | 592 | 692 | hi@ 8L
06°1 E6’I S6°1 86°1 oo2 | o2 | 902 | 602 | 2l@ | si@ | 8l@ | @22 | s@2@ | 622 | @2 | 9g2 | Op@ | bb@ | Bh@ | @s@ | Ls@ Ige | 99¢ LL
581 88’1 06°1 E6'1 56°1 86°1 io'e | go'e | 902 | 602 | 2i@ 9i'2 | 6i'2 | @2e | 922 | 622 | £E2 | LE? ib'2 | sb'@2 | 6b'@ | £52 | 85 9L
| o8’; £8°1 587 88’1 06°1 E6°1 S56°1 86°1 i02 | bo2 | Lo2 | Oi@ Ei'2 | 9i2 | 6i1@ | €22 | 922 | OE2 | bee | 82 | @bhe | 9k@ | OS2 s
aL 8L} os'i £8'1 581 181 06°1 E6'1 56°1 86°1 ioeg | bOo2 | LO02 | D12 | €i'2 | 912 | D22 | €22 | L22 | DE2 | hE2 | BE2 | ah?e bL
N 1L EL} 8l 8L} o8t £8°} 58°J L84 06°1 E6°1 56°1 86°1 ioe | boe | LOo2 | Oj2 | 1@ | L@ | @2 | p22 | L22 iee | see EL
L9 691 it EL} S 8Lt o8’} 28’1 584 L8] 061 E6°1 56°1 86°1 jIoe | po2 | LOo2 | 012 | bi@ | LiC ig'e | p2e | sae 2L
v £9°1 59°1 L9 69°1 1 EL) 8L 8L} o8’ 28’1 581 81 06°1 E6°] 961 86°1 ioe | boe | soe 112 | ki@ | 81@ 1ee 1L
85’1 o094 as’ LEN EEN 89’/ 1L EL s L o8l a8l 58’1 L8°1 06°/ E6'1 86°1 66°1 2o2 | spoe | 8soe e | sie oL
bS'1 EL 85’1 os'i a9 LERS 99/ 89’1 oL EL] 8L Ll o8’ a8l 581 L8] 06°1 E6’] 96°1 66°1 éoe | so2 | so@ 69

E 58 b8 £8 28 i8 o8 6L 8L LL 9L s bL EL aL il oL 69 839 L8 EE] 59 £ £9 a8 19 os 65 8s L5 as 85 kS ES as 18

vould




S\ —— =
EXELLUTE

Driver Track Surface Track Temperture
Date Track Traction Resuit Air Temperture
Track Counkry Best Lap Humidily Remark
Front -[-T-]8 Oplional On-Power Control System
Spacer mm
Spacer mm 43 2 23 4 @ Spacer mm [——— 0 Spacer mm
] I O
Spacer mm ( ;\
5
© ﬁ © Cf pareL = Spacer mm
— =
i %o | 1 B
] [
=] . [ 1
o | | ) e § 1 NI N -
0 48 46 44 42 4 [ - I =1 7 42 44 46 48 50 5.
D T
ﬁ ‘ ‘ C DXERESS 4 D) (— Spacer mm
C-Hub Hex Offset mm mm Hex Offset mm
Om[OH Camber ) , Camber
Steering Block i i Rear Hub ; ; Steering Block
Ride Height mm mm Ride Height mm
Om[OH 7 Om[H OOmOH
Suspension Arm  DownSlop mm mm Suspension Arm DownSlop mm Suspension Arm
UM [IH Sway Bar mm mm Om[JH Sway Bar mm Om[H
Front Spacer Rear Toe In
Toe Out * (Front Tire Addilive Area | Bump steer moar Tire Addilive Area .
Lower Arm \ ] | Spacer mm Lower Arm 0
Spacer mmk 5 O -~ Spacer mm 0
1
Shock Tower 2
Spacer mi
®
Weight o
S & o
O 0 (0) [p,] @ @@ o mEAS) (]
O o & | ® o &
|
o ‘—gjo E = 00 B HIOE
(2 ~ |

Suspension Mount Selup

FF

000
000

Oplional | |Oplional | tumbuckie

[[] Carbon Fiber

FR
o0
OO
OJ

@ @ .‘.‘. D e
= I | I
[ — L, e
[N ]os NN b)
]os RE
" 1V
@ @ OC0 OO j;,:'-f -y =— —= —
= =
01 0 Spacer mm i i E g
] 05 []o5s Lower Screw [ ] O O O& EO
Damper Selup Front | Rear Transmission Selup
Fronk Rear
Spring Servo Tires
’ Gear Diff
oit
) Esc Addilive
Rebound oil oil
. Moator Body
Piston .
Weight g Weight g
Length Spur P/ T Rear Wing
Foam Insert [ Foam Insert  [] Pasition Position
HolelnCap [ Holeincap [ Pinon  p/ T FOR




\

EXECLUTENSES
- ©
XBRESS 3
WWW.rc-Xpress.com
o] §l= |
©
i
©
o
© =
O 1




	XQ1S Manual_A0_OL
	XQ1S Manual_A1_OL
	XQ1S Manual_A2_OL
	XQ1S Manual_A3_OL
	XQ1S Manual_A4_OL
	XQ1S Manual_A5_OL
	XQ1S Manual_A6_OL
	XQ1S Manual_A7_OL
	XQ1S Manual_A8_OL
	XQ1S Manual_A9_OL
	XQ1S Manual_B10_OL
	XQ1S Manual_B11_OL
	XQ1S Manual_B12_OL
	XQ1S Manual_B13_OL
	XQ1S Manual_B14_OL
	XQ1S Manual_B15_OL
	XQ1S Manual_B16_OL
	XQ1S Manual_B17_OL
	XQ1S Manual_B18_OL
	XQ1S Manual_B19_OL
	XQ1S Manual_C20_OL
	XQ1S Manual_C21_OL
	XQ1S Manual_C22_OL
	XQ1S Manual_C23_OL
	XQ1S Manual_C24
	XQ1S Manual_C25_OL

